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FCC RF Test Report
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Ref Level 34.50 dbm  Offset 14,50 db  RBW 10 kHz

Offset 14.50 B RBW 10 kHz

Ref Level 34.50 dbm
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Att 30d8  SWT  189.6 s @ VBW 30 kHz Mode Auto FFT Att 30dB  SWT 1896 ps @ VBW 30 kHz Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | __Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | __Function | Function Result |
M1 1 1850219 GHz 27.23 dBm M1 1 18502649 GHz 24,37 dBm
T1 1 185008012 GHz 13.17 dBm Occ Bw 239.76023976 kHz T1 1 185008212 GHz 10.76 dBm Occ Bw 237.762237762 kHz
T2 1 185031988 GHz 14.20 dBm T2 1 185031988 GHz 11.75 dém
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Date: 6 MAY 2019 13:41:10

Ref Level 34.50 GBm  Offset 14.50 db  RBW 10 kHz Ref Level 34.50 GBm  Offset 14.50 db  RBW 10 kHz
Att 30dB  SWT 1806 ps @ VBW 30 kHz Mode Auto FFT Att 30dB  SWT 1806 ps @ VBW 30 kHz Mode Auto FFT
[@ 17k Max [@ 17k Max
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result |
M1 1 1.880016 GHz 27.19 dBm M1 1 1.8799441 GHz 24,40 dBm
T1 1 1.87988112 GHz 13.33 dBm Occ Bw 238.761238761 kHz T1 1 1.87988212 GHz 11.31 dBm Occ Bw 236.763236763 kHz
T2 1 186011988 GHz 14.27 dém T2 1 186011888 GHz 10.93 dém
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Ref Level 34.50 dbm  Offset 14,50 db  RBW 10 kHz

Date: 6 MAY 2019 13:41.46

Ref Level 34.50 GBm  Offset 14.50 dé  RBW 10 kHz
Att 30d8  SWT 189.6 ys @ VBW 30 kHz Mode Auto FFT Att 30d8  SWT 189.6 ys @ VBW 30 kHz Mode Auto FFT
[@ 17k Max [@ 17k Max
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | __Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | __Function | Function Result |
M1 1 1.909817 GHz 27.32 dém M1 1 19098629 GHz 25.65 dBm
T1 1 1.90968012 GHz 13.03 d8m Occ Bw 240.759240759 kHz T1 1 1.90968312 GHz 11.86 d8em Occ Bw 235.764235764 kHz
T2 1 190992088 GHz 13.93 dém T2 1 190991888 GHz 11.24 dBm
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SPORTON LAB.

FCC RF Test Report

Report No.

1 FG942205A

CDMA BCO (1xRTT)

CDMA BC1 (1XRTT)

Lowest Channel

Lowest Channel

Spectrum o Spectrum 7
Ref Level 30.00 GBm  Offset 14.00 & w RBW 30 khz Ref Level 30.00 GBm  Offset 14,50 di w RBW 30 kHz
30dB  SWT  63.3ps @ VBW 100 khz _Mode Auto FFT Att 30d8  SWT  63.3ps @ VBW 100 khz _Mode Auto FFT
@ 1Pk Max @ 1Pk Max
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 824.1965 MHz 20.20 dBm ML 1 1.8509383 GHz 19.95 dBm
T1 1 824.06464 MHz 11.49 dBm Occ Bw 1.268731269 MHz T1 1 1.85061264 GHz 10.97 dém Occ Bw 1.272727273 MHz
T2 1 825.33337 MHz 12.46 dBm T2 1 1.85188536 GHz 12.00 dBm
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Date: 23 MAY.2019 09:53.43

Ref Level 30.00 GBm  Offset 14.00 & w RBW 30 khz
Att 30de  SWT 63.3 ys @ VBW 100 kHz Mode Auto FFT Att 30 d8  SWT 63.3 ys @ VBW 100 kHz  Mode Auto FFT
@ 1Pk Max @ 1Pk Max
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Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 836.526 MHz 20,08 dém ML 1 1.880018 GHz 19.19 dBm
T1 1 835.88464 MHz 11.93 d8m Occ Bw 1.270729271 MHz T1 1 1.87936464 GHz 11,80 dém Occ Bw 1.270729271 MHz
T2 1 837.15536 MHz 11.65 dem T2 1 1.88063536 GHz 11.40 dBm
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Date: 23 MAY.2019 09:54:17

Att 30dB  SWT  63.3ps @ VBW 100 kiz _Mode Auto FFT Att 30d8  SWT  63.3ps @ VBW 100 khz _Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | __Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 848.0303 MHz 19.70 dBm [ 1 1.9090517 GHz 19.73 dem
T1 1 847.67663 MHz 11.62 d8m Occ Bw 1.266733267 MHz T1 1 1.90811663 GHz 11.95 d8m Occ Bw 1.268731269 MHz
T2 1 848.94337 MHz 11.52 dem T2 1 1.50938536 GHz 11.77 dem
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Report No. : FG942205A

WCDMA Band V (RMC 12.2Kbps)
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Date: 12 MAY.2019 06:32.40

Ref Level 30.00 Gbm  Offset 14.00 dé  RBW 100 kHz
30dB  SWT  37.0ps @ VBW 300 khz _Mode Auto FFT Att 30d8  SWT  37.0 s @ VBW 300 khz _Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 827.009 MHz 18.80 dBm [ 1 1.852989 GHz 18.33 dBm
T1 1 824.32208 MHz 9.69 dém Occ Bw 4.145854146 MHz T1 1 1.8503421 GHz 9.71 dém Occ Bw 4.135864136 MHz
T2 1 828.46793 MHz 9.73 dém T2 1 1.8544779 GHz 8.92 dem
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Ref Level 30.00 Gbm _ Offset 14.50 db
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Date: 12 MAY.2019 06:34:08

Ref Level 30.00 GBm  Offset 14.00 dé  RBW 100 kHz
Att 30de  SWT 37.9 ys @ VBW 300 kHz  Mode Auto FFT Att 30d8  SWT 37.9 s @ VBW 300 kHz Mode Auto FFT
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Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 836.979 MHz 18.81 dBm ML 1 1.879131 GHz 19.29 dém
TL 1 834.33207 MHz 10.05 dBm Occ Bw 4.125874126 MHz TL 1 1.8779321 GHz 9.08 dBm Oce Bw 4.155844156 MHz
T2 1 838.45794 MHz 10.31 dBm T2 1 1.8820879 GHz 9.28 dem
i i
L JL J L J1 J Qi we
Date: 12.MAY.2019 063328 Date: 12MAY.2019 06:19.25
Spectrum s Spectrum &2
Ref Level 30.00 Gbm  Offset 14.00 g RBW 100 kHz Ref Level 30.00 GBm  Offset 14.50 dB  RBW 100 kHz
Att 30dB  SWT  37.0ps @ VBW 300 kiz _Mode Auto FFT Att 30d8  SWT  37.0ps @ VBW 300 khz _Mode Auto FFT
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Type | Ref | Tre | X-value 1 Y-value | __Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 845.731 MHz 19.66 dBm [ 1 1.906721 GHz 18.16 dem
TL 1 844.53207 MHz 9.21 dém Occ Bw 4.125874126 MHz TL 1 1.9055321 GHz 9.84 dBm Occ Bw 4.145854146 MHz
T2 1 848.65794 MHz 10.11 dBm T2 1 1.9096779 GHz 9.14 dBm
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= as. FCC RF Test Report Report No. : FG942205A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel
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Ref Level 30.00 dbm Offset 14.50 dB  RBW 100 kHz
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ML 1 1.711521 GHz 18.87 dBm
T1 1 1.7103321 GHz 9.32 dém Occ Bw 4.135864136 MH2
T2 1 1.7144679 GHz 9.61 dem
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Conducted Band Edge
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SPORTON LAB.

FCC RF Test Report

Report No.

1 FG942205A

GSM850 (GSM)

Lowest Band Edge

Highest Band Edge

Ref Level 29.00 dBm Offset 14.00 d&

SGL Count 50/50

Mode Auto Sweep
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Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit Rangelow | RangeuUp | RBW | Frequency | PowerAbs |  aLimit
820.000 MHz 823.000 MHz 100.000 kHz 822.59690 MHz -44.73 dBm -31.73 dB 848.500 MHz 849.000 MHz 10.000 kHz 848.86776 MHz 23.60 dBm -11.40 dB
823.000 MHz 824,000 MHz 3.000 kHz 823.97705 MHz -19.34 dém -6.34 dB 540,000 MHz 850.000 MHz 3.000 kHz 849.02096 MHz -18.72 dBm -5.72 dB
824.000 MHz 824,500 MHz 10.000 kHz 824.22904 MHz 22,81 dBm -12.19 dB 850.000 MHz 855.000 MHz 100.000 kHz 850.66683 MHz -44.87 dBm -31.87 dB
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Rangelow | Rangeup | RBW | Frequency |__Powerabs | ALimit Range Low Range Up | RBW | Frequency | Powerabs | ALimit
820.000 MHz 823.000 MHz 100.000 kHz 822.63586 MHz -45,18 dBm -32.18 dB 848.500 MHz 849.000 MHz 10.000 kHz 848.74301 MHz 19.69 dBm -15.31 dB
823.000 MHz 824,000 MHz 3.000 kHz | 823.99102 MHz -25.17 dBm -12.17 d8 849.000 MHz 850.000 MHz 3.000 kHz 849.03493 MHz -25.34 dBm -12.34 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG942205A

GSM1900 (GSM)

Lowest Band Edge

Highest Band Edge

ﬂvn Spectrum v
Ref Level 29.50 dBm  Offset 14.50 d@ Mode Auto Sweep Ref Level 20.50 dém  Offset 14.50 dB Mode Auto Sweep
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1.845 GHz 1,849 GHz 1.000 MHz 1.84898 GHz -39.00 dém -26.00 dB 1.909 GHz 1.910 GHz 10.000 kHz 1.90987 GHz 22.61 dBm -12.39 dB
1.849 GHz 1.850 GHz 3.000 kHz 1.85000 GHz -20.66 dBm -7.66 d& 1,010 GHz 1.911 GHz 3.000 kHz 1.91002 GHz -21.68 dBm -8.68 dB
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Date: 6.MAY 2019 13:45:02

GSM1900 (EDGE class 8)

Lowest Band Edge

Highest Band Edge
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30.000 MHz 820.000 MHz 1.000 MHz 818.61819 MHz -45.71 dBm -32.71 d8 30.000 MHz 820.000 MHz 1.000 MHz 254.44528 MHz -47.79 dBm -34.79 d8
855,000 MHz 1.000 GHz 1.000 MHz 868.44203 MHz -46.70 dBm -33,70 d8 855,000 MHz 1.000 GHz 1.000 MHz 945.25362 MHz -46.23 dBm -33,23 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.47294 GHz -33.70 dBém -20.70 d8& 1.000 GHz 3.000 GHz 1.000 MHz 1.64754 GHz -45.98 dBm -32,98 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.65829 GHz -42.04 dBm -29.04 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -43.13 dBm -30.13 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.03612 GHz -44.86 dBm -31.86 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.95638 GHz -45.62 dBm -32.62 dB
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30.000 MHz 820.000 MHz 1.000 MHz 791.77161 MHz -47.03 dBm -34.03 d8 30.000 MHz 820.000 MHz 1.000 MHz 352.75112 MHz -46.89 dBm -33.80 d8
855,000 MHz 1.000 GHz 1.000 MHz 880.32609 MHz -46.05 dBm -33,05 d8 855.000 MHz 1.000 GHz 1.000 MHz 935.83333 MHz -47.12 dBm -34.12 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.25372 GHz -46.74 dBm -33.74 d& 1.000 GHz 3.000 GHz 1.000 MHz 2.10042 GHz -46.96 dBm -33.96 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.91226 GHz -42.89 dBm -29.89 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.77428 GHz -42.22 dBm -29.22 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.88601 GHz -45.38 dBm -32.38 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.90476 GHz -45.42 dBm -32.42 dB
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30.000 MHz 820.000 MHz 1.000 MHz 692.28136 MHz -47.23 dBm -34.23 d8 30.000 MHz 820.000 MHz 1.000 MHz 554.10045 MHz -47.49 dBm -34.49 d8
855,000 MHz 1.000 GHz 1.000 MHz 856.48551 MHz -46.43 dBm -33.43 d8 855,000 MHz 1.000 GHz 1.000 MHz 933.73188 MHz -47.57 dBm -34.57 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.54643 GHz -33.95 dBm -20.95 d& 1.000 GHz 3.000 GHz 1.000 MHz 2.54668 GHz -45.73 dBm -32.73 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.67829 GHz -42.54 dBm -29.54 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.59180 GHz ~42.46 dBm -29.46 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.45207 GHz -44.50 dBm -31.50 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.18273 GHz -45.39 dBm -32.39 dB
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Rangelow | Rangeup | RBW | Frequency | PowerAbs |  aLimit | Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit |
30.000 MHz 1.000 GHz 1.000 MHz 744.29035 MHz2 -47.43 dBm -34.43 d& 30.000 MHz 1.000 GHz 1.000 MHz 781.61669 MHz -47.12 dBm -34.12 d8
1.000 GHz 1.845 GHz 1.000 MHz 1.54116 GHz -47.21 dBm -34.21 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.74640 GHz -46.98 dBm -33.98 d8
1.915 GHz 3,000 GHz 1.000 MHz 2.94935 GHz -46.74 dBm -33,74 d8 1.915 GHz 3,000 GHz 1.000 MHz 2.99953 GHz -45.98 dBm -32.98 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.82277 GHz -41.87 dBm -28.87 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.93176 GHz -41.49 dBm -28.49 d8
7.000 GHz 13.600 GHz 1.000 MHz 12.60701 GHz -44.68 dBm -31.68 dB 7.000 GHz 13.600 GHz 1.000 MHz 11.35357 GHz ~44.93 dBm -31.93 d8
13.600 GHz 19.100 GHz 1.000 MHz 18.46578 GHz -40.64 dBm -27.64 dB 13.600 GHz 19.100 GHz 1.000 MHz 15.79768 GHz -41.22 dBm -28.22 dB
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Rangelow | Rangeup | RBW | Frequency | PowerAbs |  atimit | Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit |
30.000 MHz 1.000 GHz 1.000 MHz 938.19340 MHz -46.98 dBm -33,98 d8 30.000 MHz 1.000 GHz 1.000 MHz 892.62619 MHz -46.95 dBm -33,95 d8
1.000 GHz 1.845 GHz 1.000 MHz 1.72148 GHz -47.51 dBm -34.51 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.75189 GHz -47.68 dBm -34.68 d8
1.915 GHz 3.000 GHz 1.000 MHz 2.91260 GHz -46.62 dBm -33.62 d8 1.915 GHz 3,000 GHz 1.000 MHz 2.81849 GHz -46.86 dBm -33.86 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -42.55 dBm -29.55 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.65529 GHz -42.39 dBm -29,39 d8&
7.000 GHz 13.600 GHz 1.000 MHz 12.16955 GHz ~44.70 dBm -31.70 d8 7.000 GHz 13.600 GHz 1.000 MHz 13.35370 GHz ~44.56 dBm -31.56 dB
13.600 GHz 19.100 GHz 1.000 MHz 16.55466 GHz -42.48 dBm -29.48 dB 13.600 GHz 19.100 GHz 1.000 MHz 15.79650 GHz -40.75 dBm -27.75 dB
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Rangelow | Rangeup | RBW | Frequency Power Abs | Rangelow | Rangeup | RBW | Frequency | PowerAbs |  alimit |
30.000 MHz 1.000 GHz 1.000 MHz 987.15392 MHz -47.35 dBm 30.000 MHz 1.000 GHz 1.000 MHz 496.57921 MHz -47.00 dBm -34.00 d&
1.000 GHz 1.845 GHz 1.000 MHz 1.75189 GHz -48.00 dBm 1.000 GHz 1.845 GHz 1.000 MHz 1.45290 GHz -47.44 dBm -34.44 d8
1.915 GHz 3.000 GHz 1.000 MHz 2,21341 GHz -46.57 dBm 1.915 GHz 3.000 GHz 1.000 MHz 1.96497 GHz -46.42 dBm -33.42 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.66379 GHz -41.51 dBm 3.000 GHz 7.000 GHz 1.000 MHz 6.15836 GHz -41.53 dBm -28.53 d8
7.000 GHz 13.600 GHz 1.000 MHz 12.68384 GHz ~44.28 dém 7.000 GHz 13.600 GHz 1.000 MHz 12.67724 GHz ~44.57 dBm -31,57 d8
13.600 GHz 19.100 GHz 1.000 MHz 15.77922 GHz -41.93 dBm -28.93 dB 13.600 GHz 19.100 GHz 1.000 MHz 16.51852 GHz -42.18 dBm -29.18 dB
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30.000 MHz 820.000 MHz 1.000 MHz 819.80260 MHz -31.91 dBm -18.91 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.84437 GHz -39.76 dBm -26.76 d&
855.000 MHz 1.000 GHz 1.000 MHz 0947.42754 MHz -38.09 dBm -25.09 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.74431 GHz -38.15 dBm -25.15 dé
1.000 GHz 3.000 GHz 1.000 MHz 1.65054 GHz -37.41 dBm -24.41 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96475 GHz -35.01 dém 22,01 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.95076 GHz -36.18 dém -23.18 d8 7.000 GHz | 13.600 GHz 1.000 MHz 12.23319 GHz -38.00 dBm -25.00 dB
7.000 GHz 3.000 GHz 1.000 MHz 8.81065 GHz -37.95 dbm -24.95 di. 13.600 GHz 15.100 GHz 1.000 MHz 16.61398 GHz -35.85 dBm -22.85 d8
i T T

Date: 23 MAY.2019 11:12.08

Middle Channel

Middle Channel

*

Spectrum

Ref Level 24.00 dBm  Offset 14.00 d8

SGL Count 10/10

Mode Sweep

(@1 Max

20 dbHPlhark
Line _$PURIOUS_} INE_ABS

10 df

0

*

Spectrum

Ref Level 24.50 dBm
SGL Count 10/10

Offset 14.50 d&

Mode Sweep

(@1 Max

0 dbaL heck P,
Line _$PURIOUS_)LINE_ABS PABS

10

0

-10

SPURIOUS_LINE_ABS

20d

J0d
-70 ——
Start 30.0 MHz 48006 pts SKDE 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit |
Rangelow | Rangeup | RBW | Frequen | _PowerAbs |  ALimit | 30.000 MHz 1.000 GHz 1.000 MHz 814.58021 MHz -37.09 dBm -24.00 d&
30.000 MHz 820.000 MHz 1.000 MHz 386.30935 MHz -38.86 dBm -25.86 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.72739 GHz -39.88 dBm -26.88 d&
855.000 MHz 1,000 GHz 1.000 MHz 902.50000 MHz -37.89 dBm -24.89 d8 1.915 GHz 3,000 GHz 1.000 MHz 2.50713 GHz -38.15 dBm -25.15 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.67304 GHz -36.35 dBm -23.35 d8 3.000 GHz 7.000 GHz 1,000 MHz 5.38545 GHz -35.63 dBm -22,63 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.07337 GHz -36.37 dm -23.37 dB 7.000 GHz 13.600 GHz 1.000 MHz 13.31646 GHz -37.62 dBm -24.62 d
7.000 GHz 9.000 GHz 1.000 MHz 8.68141 GHz -38.13 dBm -25.13 di 13.600 GHz 15.100 GHz 1.000 MHz 16.27536 GHz -35.75 dbm -22.75 dé
i T T
J
Date: 23 MAY.2019 10.00:55 Date: 23 MAY.2019 11:12:39
Spectrum # 2 Spectrum # 2z
Ref Level 24.00 dBm  Offset 14.00 d8 Mode Sweep Ref Level 24.50 dbm  Offset 14.50 d8 Mode Sweep
SGL Count 10/10 SGL Count 10/10
@1 Max @1 Max
20 dbipil(fheck 20 dbiuit heck.
Line _$PURIOUS_LINE_ABS Line _$PURIOUS_)LINE_ABS
10 di 10
0 0
5_LINE_ABS
S0 d
-60
50 df
J0d
70 S
Start 30.0 MHz 48006 pts SKDI.) 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit |
Rangelow | Rangeup | RBW | Frequen | _PowerAbs |  ALimit | 30.000 MHz 1.000 GHz 1.000 MHz 670.60720 MHz -37.82 dBm -24.82 dB
30.000 MHz 820.000 MHz 1.000 MHz 241.41679 MHz -38.07 dBm -25.07 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.43221 GHz -40.60 dBm -27.60 d&
855,000 MHz 1.000 GHz 1.000 MHz 931.63043 MHz -37.10 dBm -24.10 d& 1.915 GHz 3.000 GHz 1.000 MHz 1.91507 GHz -34.90 dBm -21,90 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.69729 GHz -37.37 dBm -24.37.d8 3.000 GHz 7.000 GHz 1,000 MHz 6.09186 GHz -35.98 dBm -22,98 d8
3.000 GHz 7.000 GHz 1.000 MHz 5.86089 GHz -36.12 dBm -23.12 dB 7.000 GHz 13.600 GHz 1.000 MHz 12.62115 GHz -37.32 dBm -24.32 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.28021 GHz -37.70 dBm 24,70 dB 13.600 GHz 15.100 GHz 1.000 MHz 17.56266 GHz -34.85 dbm 85 da

i )i
J

Date: 23 MAY.2019 10.00:26

TN ea

Date: 23 MAY.2019 11:13:13
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SPORTON LAB.

FCC RF Test Report

Report No. : FG942205A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

*

Ref Level 24.00 dam
SGL Count 10/10

Spectrum

Offset 14.00 d& Mode Auto Sweep

Spectrum

Ref Level 24.50 dam  Offset 14.50 d& Mode Auto Sweep

SGL Count 10/10

Date: 12 MAY.2019 06:36:23

Date: 12 MAY.2019 06:2255

(@1 1ax (@1 Max
20 dbifpl Jhark 20 gbifil qheck pARS
Line _$PURIOUS_| INE_ABS PABS Line _$PURIOUS_| INE_ABS PASS
10 10
od od
CINE 285 _LINE_ABS_
S5 -30
mw . -50 df
50 d
60 d
-60 di
70 d
70 d b
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW 1 Frequency |___Powerabs | ALimit |
Rangelow | RangeUp | RBW | Frequenc: | __PowerAbs | ALimit | 1.000 GHz 1.000 MHz 921.22689 MHz -37.41 dBm -24.41 dB
30.000 MHz 820,000 MHz 1.000 MHz £15.01299 MHz -34.57 dém -21.57 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.84310 GHz -32.90 dém -19.90 de
855,000 MHz 1.000 GHz 1.000 MHz 993.36957 MHz -37.60 dém -24,60 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.93050 GHz -36.94 dém 94 d
1.000 GHz 3.000 GHz 1.000 MHz 2,98538 GHz -36.94 dém -23.94 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88776 GHz -30.64 dBm -17.64 de
3.000 GHz 7.000 GHz 1.000 MHz 6.70479 GHz -32.48 dém -19.48 de 7.000 GHz 13.600 GHz | 1.000 MHz 10.28539 GHz -34.12 dém -21.12 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.02675 GHz -34,06 dém -21.06 dB 13.600 GHz 19.100 GHz 1.000 MHz 15.84168 GHz -30.81 dBm -17.81 dB
L ¢ J T oa L ¢ J

Middle Channel

Middle Channel

Spectrum

Ref Level 24.00 dm  Offset 14.00 d& Mode Auto Sweep

SGL Count 10/10

Spectrum

Ref Level 24.50 dam  Offset 14.50 d& Mode Auto Sweep

SGL Count 10/10

Date: 12 MAY.2019 06:36:45

Date: 12 MAY.2019 06:23.18

@1 Max
20 dbifllqhack 20 dbifil qheck PARS
Line _§PURIOUS_} INE_ABS PABS Line _§PURIOUS_| INE_ABS PABS
10 10
0 od
10 d -10d
=) NE_ABS, | SPUR _LINE_ABS_
s _LINE_ = -20
30 d -30
-50
50 d
60 di
60 d
70 d
70 d |
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW 1 Frequency |___Powerabs | ALimit |
Rangelow | RangeUp | RBW 1 Frequency | PoweraAbs | ALimit | 30.000 MHz 1.000 GHz 1.000 MHz 0B3.76062 MHz -36.85 dBm -23.85 dB.
30.000 MHz 820,000 MHz 1.000 MHz 673.72564 MHz ~37.82 dém -24,82 d& 1.000 GHz 1.845 GHz 1.000 MHz 1.70206 GHz -37.77 dém -24.77.dB
855.000 MHz 1.000 GHz 1.000 MHz 970.83333 MHz -36.71 deém -23.71 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.71638 GHz -35.77 dBm 77 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.96775 GHz -37.26 dém -24.26 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.85727 GHz 31,68 dBm -18.65 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.70879 GHz -31.81 dem -18.81 d8 7.000 GHz 13.600 GHz | 1.000 MHz 11.98665 GHz -33.56 dem -20.56 dB.
7,000 GHz 9.000 GHz 1.000 MHz 7.04087 GHz -19.83 dB 13.600 GHz 19.100 GHz 1.000 MHz 15.72776 GHz -29.92 dem -16.92 dB
L ¢ J L ¢ J 4 L]

Highest Channel

Highest Channel

Spectrum

Ref Level 24.00 dm  Offset 14.00 d& Mode Auto Sweep

SGL Count 10/10

*

Spectrum

Ref Level 24.50 d8m  Offset 14.50 d& Mode Auto Sweep

SGL Count 10/10

L I

Date: 12 MAY.2019 06:37.06

Date: 12 MAY.2019 06:23.41

@1 Max
20 dbifpllJhack 20 dblfil qheck
Line _§PURIOUS_} INE_ABS PABS Line _§PURIOUS_| INE_ABS
10 di 10
0 od
LINE_ABS. _LINE_ABS_
46a -30
50
50 dB
60 di
60 d
70 d
70 d |
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW 1 Frequenc: |___Powerabs | ALimit |
Rangelow | RangeUp | RBW | Frequenc; | powerabs | ALimit | 30.000 MHz 1.000 GHz 1.000 MHz 696.78411 MHz -37.65 dBm -24.65 dB
30.000 MHz 820,000 MHz 1,000 MHz 72.44128 MHz ~38.50 dm -25.50 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.23543 GHz -36.81 dém -23.81 dB
855.000 MHz 1.000 GHz 1.000 MHz 856.12319 MHz -36.32 deém -23.32 d8 1.915 GHz 3.000 GHz 1.000 MHz 1.91642 GHz -32.28 dBm -19.28 dB
1.000 GHz 3.000 GHz 1.000 MHz 294838 GHz -36.97 dem -23.97 d8 3.000 GHz 7.000 GH2 1.000 MHz 5.99238 GH2 -31.57 dBm -18.57 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.66179 GHz -31.90 dem -18.90 d8 7.000 GHz 13.600 GHz | 1.000 MHz 12.67394 GHz -34.07 dem -21.07 d&
7,000 GHz 9.000 GHz 1.000 MHz 7.43182 GHz -33.45 dm -20.45 d8 13.600 GHz 19.100 GHz 1.000 MHz 15.78315 GHz -29.44 dem -16.44 dB.
)i L] )4 J ) e
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saronis. FCC RF Test Report

Report No. : FG942205A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum #

Ref Level 30.00 ddm  Offset 14,50 dg Mode Sweep
SGL Count 10/10

@1 Max
Limit fheck PARS

20 dbife—HPURIOUS } INE_ARS, PARS

10

o

10 di

SPURIOUS_LINE_ABS,

-20 I

30 d

50 d ‘

-60

Start 30.0 MHz 48006 pts SlnE 18.0 GHz

Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit |
30.000 MHz 1.000 GHz 1.000 MHz 948.85807 MHz ~37.40 dBm ~24.40 de
1.000 GHz 1.705 GHz 1.000 MHz 1.69743 GHz -30.01 dBm -17.01 d&
1,760 GHz 3.000 GHz 1.000 MHz 2.13653 GHz -36.26 dBm -23.26 dé
3.000 GHz 7.000 GHz 1.000 MHz 6.86527 GHz -30.90 dém -17.90 d8
7.000 GHz 13.600 GHz 1.000 MHz 12.68149 GHz -33.48 dém -20.48 dB
13.600 GHz 18.000 GHz 1.000 MHz 17.86094 GHz -29.59 dBm -16.59 dB
J [}

Dete: 12 MAY.2019 061222

Middle Channel

Spectrum L2
Ref Level 30.00 d8m  Offset 14.50 d& Mode Auto Sweep
SGL Count 10/10
@1 Max
Limit Gheck
20 dblfe—HPURIOUS | INE_ABS P,
10
0
0d
| SPURIOUS_LINE_ABS _
20 d
-30 I MI
50
.60 d
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW 1 Frequency | PoweraAbs | ALimit |
30.000 MHz 1.000 MHz 313.34083 MHz -37.79 dBm .79 dB
1.000 GHz 1.000 MHz 1.69602 GHz -38.37 dBm -25,37 d
1.760 GHz 1.000 MHz 2.99155 -36.33 dBm
3.000 GHz 1.000 MHz 6.96575 32,08 dBm
7.000 GHz 1.000 MH2 13.32730 2 -32.99 dém
13.600 GHz 1.000 MHz 15.44928 GHz 37 dem
g

Date: 12.MAY.2019 06:1243

Highest Channel

Spectrum #

Ref Level 30.00 ddm Offset 14,50 dg Mode Sweep
SGL Count 10/10

@1 Max
Limit Gheck
20 dbife—RRLRIOUS | INE_ARS PARS
10
o
10 di
SPURIOUS_LINE_ABS,
-20 d 1
30d
I,SD d *“ I' I
-60
Start 30.0 MHz 48006 EIS Slu[: 18.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
30.000 MHz 1.000 GHz 1.000 MHz 983.27586 MHz -37.43 dBm 24,43 d&
1.000 GHz 1.705 GHz 1.000 MHz 1.58327 GHz -37.25 dBm -24.25 de
1,760 GHz 3.000 GHz 1.000 MHz 2.80651 GHz -37.02 dBm 02 de
3.000 GHz 7.000 GHz 1.000 MHz 6.85527 GHz -31.41 dBm -18.41d8
7.000 GHz 13.600 GHz 1.000 MHz 13.09537 GHz -34.31 dBm -21.31 d8
13.600 GHz 18.000 GHz 1.000 MHz 15.77454 GHz -29.70 dBm -16.70 dB
L JU J T ea

Dete: 12 MAY.2019 06:13:40
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saronis. FCC RF Test Report

Report No. : FG942205A

Frequency Stability

Test Conditions Middle Channel G(S(Q/g\i;) (EDGGSIQA(?Izgs 8) 2L5|Fr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0013 0.0025
40 Normal Voltage 0.0003 0.0004
30 Normal Voltage 0.0014 0.0022
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0005 0.0005
0 Normal Voltage 0.0007 0.0024
110 Normal Voltage 0.0009 0.0007 PASS
-20 Normal Voltage 0.0011 0.0019
-30 Normal Voltage 0.0005 0.0002
20 Maximum Voltage 0.0002 0.0014
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0002 0.0018
Test Conditions Middle Channel GS(IC\;/ISlfA(;O (Egcs_;l\élt?e(x)sos 8) NI:)itn;itz
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0010 0.0007
40 Normal Voltage 0.0004 0.0013
30 Normal Voltage 0.0004 0.0012
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0005 0.0004
0 Normal Voltage 0.0007 0.0015
10 Normal Voltage 0.0012 0.0012 PASS
-20 Normal Voltage 0.0013 0.0004
-30 Normal Voltage 0.0006 0.0016
20 Maximum Voltage 0.0012 0.0018
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0002 0.0010
Note:

1. Normal Voltage = 3.9V.

; Battery End Point (BEP) = 3.8 V. ; Maximum Voltage =4.2 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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saronis. FCC RF Test Report

Report No. : FG942205A

o : Limit
Test Conditions Middle Channel CI(Dl'\)fé‘TE_’I_():O 2 5ppm
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0012
40 Normal Voltage 0.0033
30 Normal Voltage 0.0005
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0019
0 Normal Voltage 0.0008
110 Normal Voltage 0.0026 PASS
-20 Normal Voltage 0.0016
-30 Normal Voltage 0.0005
20 Maximum Voltage 0.0024
20 Normal Voltage 0.0000
20 Battery End Point 0.0030
Note:
1. Normal Voltage = 3.9V. ; Battery End Point (BEP) = 3.8 V. ; Maximum Voltage =4.2 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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saronis. FCC RF Test Report

Report No. : FG942205A

o : Limit
Test Conditions Middle Channel C?ﬂg_?%l N
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0002
40 Normal Voltage 0.0017
30 Normal Voltage 0.0006
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0013
0 Normal Voltage 0.0016
110 Normal Voltage 0.0027 PASS
-20 Normal Voltage 0.0034
-30 Normal Voltage 0.0019
20 Maximum Voltage 0.0028
20 Normal Voltage 0.0000
20 Battery End Point 0.0041
Note:
1. Normal Voltage = 3.9V. ; Battery End Point (BEP) = 3.8 V. ; Maximum Voltage =4.2V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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saronis. FCC RF Test Report

Report No. : FG942205A

Test Conditions Middle Channel Xéﬁﬂ%Mlggliggs\; 2L5|Fr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0016
40 Normal Voltage 0.0019
30 Normal Voltage 0.0011
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0008
0 Normal Voltage 0.0018
-10 Normal Voltage 0.0013 PASS
-20 Normal Voltage 0.0007
-30 Normal Voltage 0.0012
20 Maximum Voltage 0.0010
20 Normal Voltage 0.0000
20 Battery End Point 0.0006
Test Conditions Middle Channel Xéﬁ%ﬂggzgg;; NI:)I»:T:;_
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0006
40 Normal Voltage 0.0012
30 Normal Voltage 0.0009
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
0 Normal Voltage 0.0010
110 Normal Voltage 0.0018 PASS
-20 Normal Voltage 0.0014
-30 Normal Voltage 0.0021
20 Maximum Voltage 0.0016
20 Normal Voltage 0.0000
20 Battery End Point 0.0011
Note:

1. Normal Voltage = 3.9V.

; Battery End Point (BEP) = 3.8 V. ; Maximum Voltage =4.2 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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saronis. FCC RF Test Report

Report No. : FG942205A

Test Conditions Middle Channel \(Aé(;ADCMf\zgaKnbc:,IS\)/ lenltrzltz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0002
40 Normal Voltage 0.0002
30 Normal Voltage 0.0014
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0003
-10 Normal Voltage 0.0010 PASS
-20 Normal Voltage 0.0012
-30 Normal Voltage 0.0005
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0000
20 Battery End Point 0.0009
Note:
1. Normal Voltage = 3.9V. ; Battery End Point (BEP) = 3.8 V. ; Maximum Voltage =4.2 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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saronis. FCC RF Test Report

Report No. : FG942205A

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

Top Antenna:

GSM850 (GSM)

. Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672.8 -69.91 -13 -56.91 -78.76 -73.16 4.00 9.40 H
2509.2 -63.60 -13 -50.60 -77.08 -67.17 4.88 10.60 H
Middle 3345.6 -65.68 -13 -52.68 -81.15 -70.61 5.52 12.60 H
1672.8 -66.04 -13 -53.04 -74.68 -69.29 4.00 9.40 \
2509.2 -64.97 -13 -51.97 -78.30 -68.54 4.88 10.60 \
3345.6 -65.49 -13 -52.49 -80.96 -70.42 5.52 12.60 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM850 (EDGE class 8)
Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672.8 -69.45 -13 -56.45 -78.30 -72.70 4.00 9.40 H
2509.2 -63.72 -13 -50.72 -77.20 -67.29 4.88 10.60 H
Middle 3345.6 -65.49 -13 -52.49 -80.96 -70.42 5.52 12.60 H
1672.8 -65.53 -13 -52.53 -74.17 -68.78 4.00 9.40 \Y
2509.2 -63.94 -13 -50.94 -77.27 -67.51 4.88 10.60 \Y
3345.6 -65.57 -13 -52.57 -81.04 -70.50 5.52 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronis. FCC RF Test Report

Report No. : FG942205A

GSM1900 (GSM)

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3760 -63.82 -13 -50.82 -80.82 -70.57 5.85 12.60 H
5640 -62.03 -13 -49.03 -82.70 -67.83 7.30 13.10 H
Middle 7520 -56.44 -13 -43.44 -82.71 -59.59 8.35 11.50 H
3760 -63.67 -13 -50.67 -80.71 -70.42 5.85 12.60 \
5640 -61.68 -13 -48.68 -82.75 -67.48 7.30 13.10 V
7520 -56.47 -13 -43.47 -82.55 -59.62 8.35 11.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (EDGE class 8)
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3760 -64.10 -13 -51.10 -81.10 -70.85 5.85 12.60 H
5640 -61.93 -13 -48.93 -82.60 -67.73 7.30 13.10 H
Middle 7520 -56.42 -13 -43.42 -82.69 -59.57 8.35 11.50 H
3760 -64.11 -13 -51.11 -81.15 -70.86 5.85 12.60 V
5640 -60.79 -13 -47.79 -81.86 -66.59 7.30 13.10 \Y
7520 -56.51 -13 -43.51 -82.59 -59.66 8.35 11.50 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band V(RMC 12.2Kbps)

. Over SPA S.G. TX Cable |TX Antenna .
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672.8 -69.77 -13 -56.77 -78.62 -73.02 4.00 9.40 H
2509.2 -66.63 -13 -53.63 -80.11 -70.20 4.88 10.60 H
Middle 3345.6 -65.75 -13 -52.75 -81.22 -70.68 5.52 12.60 H
1672.8 -69.85 -13 -56.85 -78.49 -73.10 4.00 9.40 \
2509.2 -66.59 -13 -53.59 -79.92 -70.16 4.88 10.60 V
3345.6 -65.44 -13 -52.44 -80.91 -70.37 5.52 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band II((RMC 12.2Kbps)
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3760 -63.99 -13 -50.99 -80.99 -70.74 5.85 12.60 H
5640 -61.83 -13 -48.83 -82.50 -67.63 7.30 13.10 H
Middle 7520 -56.41 -13 -43.41 -82.68 -59.56 8.35 11.50 H
3760 -63.97 -13 -50.97 -81.01 -70.72 5.85 12.60 \Y
5640 -61.58 -13 -48.58 -82.65 -67.38 7.30 13.10 \Y
7520 -56.71 -13 -43.71 -82.79 -59.86 8.35 11.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band IV(RMC 12.2Kbps)
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
3465.2 -65.66 -13 -52.66 -81.28 -72.51 5.65 12.50 H
5197.8 -62.99 -13 -49.99 -83.16 -68.66 7.13 12.80 H
Middle 6930.4 -57.86 -13 -44.86 -83.15 -61.26 8.40 11.80 H
3465.2 -65.55 -13 -52.55 -81.2 -72.40 5.65 12.50 \Y
5197.8 -62.22 -13 -49.22 -82.84 -67.89 7.13 12.80 V
6930.4 -57.72 -13 -44.72 -83.12 -61.12 8.40 11.80 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.

TEL : +86-755-86379589
FAX : +86-755-86379595
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CDMA BCO(1xRTT)
Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1673.04 -69.60 -13 -56.60 -78.45 -72.85 4.00 9.40 H
2509.56 -66.46 -13 -53.46 -79.94 -70.03 4.88 10.60 H
Middle 3346.08 -65.34 -13 -52.34 -80.81 -70.27 5.52 12.60 H
1673.04 -70.18 -13 -57.18 -78.82 -73.43 4.00 9.40 V
2509.56 -66.61 -13 -53.61 -79.94 -70.18 4.88 10.60 V
3346.08 -65.34 -13 -52.34 -80.81 -70.27 5.52 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
CDMA BC1(1xRTT)
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3760 -64.24 -13 -51.24 -81.24 -70.99 5.85 12.60 H
5640 -62.19 -13 -49.19 -82.86 -67.99 7.30 13.10 H
Middle 7520 -56.84 -13 -43.84 -83.11 -59.99 8.35 11.50 H
3760 -64.12 -13 -51.12 -81.16 -70.87 5.85 12.60 V
5640 -61.73 -13 -48.73 -82.8 -67.53 7.30 13.10 V
7520 -56.74 -13 -43.74 -82.82 -59.89 8.35 11.50 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589
FAX : +86-755-86379595
FCC ID : 2ABZ2-GM1925
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Bottom Antenna:

GSM850 (GSM)

. Over SPA S.G. TX Cable |TX Antenna .
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672.8 -63.94 -13 -50.94 -72.79 -67.19 4.00 9.40 H
2509.2 -64.71 -13 -51.71 -78.19 -68.28 4.88 10.60 H
Middle 3345.6 -65.66 -13 -52.66 -81.13 -70.59 5.52 12.60 H
1672.8 -67.29 -13 -54.29 -75.93 -70.54 4.00 9.40 \
2509.2 -66.48 -13 -53.48 -79.81 -70.05 4.88 10.60 V
3345.6 -65.66 -13 -52.66 -81.13 -70.59 5.52 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM850 (EDGE class 8)
Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672.8 -66.86 -13 -53.86 -75.71 -70.11 4.00 9.40 H
2509.2 -66.79 -13 -53.79 -80.27 -70.36 4.88 10.60 H
Middle 3345.6 -65.86 -13 -52.86 -81.33 -70.79 5.52 12.60 H
1672.8 -69.34 -13 -56.34 -77.98 -72.59 4.00 9.40 \Y
2509.2 -66.95 -13 -53.95 -80.28 -70.52 4.88 10.60 \Y
3345.6 -65.71 -13 -52.71 -81.18 -70.64 5.52 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589
FAX : +86-755-86379595
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GSM1900 (GSM)

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3760 -64.33 -13 -51.33 -81.33 -71.08 5.85 12.60 H
5640 -61.87 -13 -48.87 -82.54 -67.67 7.30 13.10 H
Middle 7520 -56.59 -13 -43.59 -82.86 -59.74 8.35 11.50 H
3760 -64.07 -13 -51.07 -81.11 -70.82 5.85 12.60 \
5640 -61.64 -13 -48.64 -82.71 -67.44 7.30 13.10 V
7520 -56.58 -13 -43.58 -82.66 -59.73 8.35 11.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (EDGE class 8)
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3760 -64.01 -13 -51.01 -81.01 -70.76 5.85 12.60 H
5640 -62.19 -13 -49.19 -82.86 -67.99 7.30 13.10 H
Middle 7520 -56.57 -13 -43.57 -82.84 -59.72 8.35 11.50 H
3760 -64.06 -13 -51.06 -81.1 -70.81 5.85 12.60 \Y
5640 -60.50 -13 -47.50 -81.57 -66.30 7.30 13.10 \Y
7520 -56.62 -13 -43.62 -82.7 -59.77 8.35 11.50 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589
FAX : +86-755-86379595
FCC ID : 2ABZ2-GM1925
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WCDMA Band V(RMC 12.2Kbps)

. Over SPA S.G. TX Cable |TX Antenna .
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672.8 -70.20 -13 -57.20 -79.05 -73.45 4.00 9.40 H
2509.2 -66.38 -13 -53.38 -79.86 -69.95 4.88 10.60 H
Middle 3345.6 -65.53 -13 -52.53 -81.00 -70.46 5.52 12.60 H
1672.8 -70.09 -13 -57.09 -78.73 -73.34 4.00 9.40 \
2509.2 -66.88 -13 -53.88 -80.21 -70.45 4.88 10.60 V
3345.6 -65.68 -13 -52.68 -81.15 -70.61 5.52 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band II((RMC 12.2Kbps)
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3760 -64.26 -13 -51.26 -81.26 -71.01 5.85 12.60 H
5640 -57.64 -13 -44.64 -78.31 -63.44 7.30 13.10 H
Middle 7520 -56.52 -13 -43.52 -82.79 -59.67 8.35 11.50 H
3760 -63.91 -13 -50.91 -80.95 -70.66 5.85 12.60 \Y
5640 -57.10 -13 -44.10 -78.17 -62.90 7.30 13.10 V
7520 -56.41 -13 -43.41 -82.49 -59.56 8.35 11.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band IV(RMC 12.2Kbps)
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
3465.2 -65.65 -13 -52.65 -81.27 -72.50 5.65 12.50 H
5197.8 -62.46 -13 -49.46 -82.63 -68.13 7.13 12.80 H
Middle 6930.4 -57.48 -13 -44.48 -82.77 -60.88 8.40 11.80 H
3465.2 -65.43 -13 -52.43 -81.08 -72.28 5.65 12.50 \Y
5197.8 -62.18 -13 -49.18 -82.8 -67.85 7.13 12.80 V
6930.4 -57.78 -13 -44.78 -83.18 -61.18 8.40 11.80 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.

TEL : +86-755-86379589
FAX : +86-755-86379595
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CDMA BCO(1xRTT)
Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1673.04 -69.87 -13 -56.87 -78.72 -73.12 4.00 9.40 H
2509.56 -66.50 -13 -53.50 -79.98 -70.07 4.88 10.60 H
Middle 3346.08 -65.80 -13 -52.80 -81.27 -70.73 5.52 12.60 H
1673.04 -70.21 -13 -57.21 -78.85 -73.46 4.00 9.40 V
2509.56 -66.30 -13 -53.30 -79.63 -69.87 4.88 10.60 V
3346.08 -65.75 -13 -52.75 -81.22 -70.68 5.52 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
CDMA BC1(1xRTT)
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3760 -64.16 -13 -51.16 -81.16 -70.91 5.85 12.60 H
5640 -59.70 -13 -46.70 -80.37 -65.50 7.30 13.10 H
Middle 7520 -56.38 -13 -43.38 -82.65 -59.53 8.35 11.50 H
3760 -63.80 -13 -50.80 -80.84 -70.55 5.85 12.60 V
5640 -61.53 -13 -48.53 -82.6 -67.33 7.30 13.10 V
7520 -56.51 -13 -43.51 -82.59 -59.66 8.35 11.50 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589
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